
BALLABS CERTIFIED TEST REPORT NO.: 2041,3 . O

1618 HEADLAND DR.
FENTON, MO 63026
(636) - 343-6006
(636) - 343-60s1 FAX

DATE Os/
PREPARED FOR: H.E. WILI,IAMS, INC - CARTHAGE, MO

DESCRIPTION: GENT V13 LED 6USHORT HEATSfNK 6"RND ADJ DOWNLIGHT @ 0 TILT
ACRY] C NARROW TrR OPTrC & 5 "WHTTE TRrM W/ANGT,ED
SOLITE IJENS ADVANCE # XTO25CO7OVO54DSM5 @ 53OMA

CATAI,OG NBR: 6AR-I,2 O/835-DIM-UNV-A-N-OF-WH (O DEG TII,T)
LAMP TYPE : BXRE-35E2000

O DEGREE PIJANE CONTAINS MAXIMUM CANDLEPOWER
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I,UMEN SUM}4ARY
LUMENS %LAMP %FIXT ZONE

1580. NA. 92.5 90-120
1-754. NA. 96.6 90-L30
1804. NA. 99.3 90-L50
L815. NA. 100.0 90-180

TOTAL LUMINATRE = 0-180

M
NVIAP

TESTTNG U
NVLAP LAB CODE 2OO92I.O

LUMENS ?LAMP ?FIXT
o. NA. .O
0. NA. .0
0. NA. .0
0. NA. .0

1815. NA. 100.0

THIS BALIABS REPORT WITII TIIE USE OF ITHE NI/I.}IP LOGO SHALT NOT BE USED BY T$TS CLIENT IO CLAIM PRODUCT

CERETETCATION, APPROVAIJ, OR ENDORSEMENT BY NVI'AP, NIST' OR AIirY AGENCY OE. EHE EEDETLAI GO\IERNMENT'
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BAI-,LABS CERTIFIED TEST REPORT NO.: 20413.0 DATE A5/23/18
PREPARED FOR: H.E. WILI,IA}IS, INC - CARTHAGE, MO

DESCRIPT]ON: GENT V13 LED 5I'SHORT HEATSINK 5'iRND AD,f DOWNLIGHT @ 0 TII-,7
ACRYIC NARROW TIR OPTIC & 6I'WHITE TRIM W/ANGI,ED
SOLITE LENS ADVANCE # XTO25CO7OVO54DSM5 @ 53OMA

CATAI-,OG NBR: 5AR-I,2 O / 835-DIM-UNV-A-N-OF-WH (O DEG TII,T)
LAMP TYPE : BXRE-3582000

CANDI-.,EPOWER DI STRIBUTION
O DEGREE PLANE CONTAINS MAXfMUM CANDLEPOWER

goRIZONTAIJ I,UI{ENS

VERT .O 22.5 4s.0 57.5 9O.O L1,2.5 135.0 157.5 180.0 FRoNT BACK TOTAIT

o 7640. 7640. 7640" 7640. 7640. 7640. 7540" 7640. 7640.

5 7361, 7476. 7344. 7118. 5845. 6564. 5345. 5122. 5952. 348.3 302.7 5s1.0

10 5740. 5757. 5609. 5170. 4855. 443L. 4L97. 4037. 3919.

1s 3398. 3433. 3224. 2868. 2620. 2375. 2245. 2L63. 2128. 446.5 32t.7 768.2

20 L629. r.583. 1533. L298. 12L0. 1109. J.058. X087. 1091.

25 584 . 7LL. 518. 54{. 4191. 47 6 . 47L, 520. 529 , 145.2 11s.3 260.5

30 293. 296. 255. 229. 199. 210" 221. 255. 275.

35 L25, 128. 119. 106. 106. L05' 1L4. 131. L44. 35.8 37.1 73.9

40 67. 7L. 67. 64. 55. 65, 58. 73. 78.

45 40. 41. 42, 42- 40. 40. 43. 44. 46. 15.0 L6.2 32.2

50 28. 2A. 29. 29. 28. 28. 30. 30. 32.

55 18. 19. 19. 20. 19. 18. 1.9. 2L. 2J.. 8.9 S.9 17.8

60 L4. 16. L5. 15 . 13. L2. 11. L2. L2.

55 L2, 13. L2. 11. 5. 6. 5. 3. 3. s.9 2.4 8.3

7o xo. 10. 8, 6" 3. 2. 0. 1' 0.

75 5. 9, 5. 4. 2. 1" 0. 0. 0' 3.4 .3 3-7

80 5. 4. 3. 2. 2. 0. 0. 1. 1'
85 1. O. O. O. O. O. 0. 0. 0. .0 .0 .0

90 o, 0. 0. 0. 0. 0. 0" 0. 0.

USE .5OO FT. AS I,ENGTH AND .5OO FT. AS WIDTH
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BALLABS CERTIFIED TEST REPORT NO.: 2041-3.0 DATE 05/23/18
PREPARED FOR: H.E. WIIJIJIAMS, INC - CARTHAGE, MO

DESCRIPTION: GENT VL3 l,ED 6"SHORT HEATSINK 5|'RND AD,.f DOWNI,IGHT @ 0 TILT
ACRYIC NARROW TlR OPTIC & 6 I'WHITE TRfM W/ANGT,ED
SOLITE LENS ADVANCE # XI025C070V054DSM5 @ 53omA

CATALOG NBR: 6AR-r,2 O /835-DfM-UNV-A-N-OF-WH (0 DEG T]T-,T)
LAIIP TYPE : BXRE-35E2000

ZONAL CAVITY COEFFICIENTS OF UTII,IZATION

EFFECTIVE FI-,OOR CAVITY REFLECTANCE=.20

cErLxNe .80 .70 .50 .30 . 10

wAr,L .70 .50 .30 .10 .70 .50 .30 .10 .50 .30 .10 .50 .30 .10 .50 -30

RCR

o 1.19 1.19 1.19 1.19 1.15 1.16 1.L6 1.16 1.11 1.11 1.11 1.05 1.06 1.06 1.02 L.02

1 1.15 1.13 1.L2 t.LO 1.13 1.11 1.10 X.08 1.07 1.06 1.05 1.04 1.03 1.02 1.00 1.00

2 1.11 1.07 1.04 1.02 1.09 X.05 1.03 1.0X 1"03 1.01 .99 1.00 "98 .97 -97 -96

3 1.08 1.03 .99 .97 t.06 1.02 .99 .95 .99 .97 .94 .97 .95 "93 -95 .93

4 L.O4 .99 .95 .92 1.03 .98 .94 .91 .95 .93 .90 .94 .91 .89 "92 .90

5 1. 01 .9s .91 . 88 .99 .94 .90 .87 .92 .89 .87 .91 .88 .85 .90 .87

5 .98 .92 .88 .85 .97 .91 .87 .85 .90 .87 -84 .89 .86 . 83 . 88 . 85

7 .95 .89 .85 .82 .94 .88 .85 .82 -87 .84 .81 .85 " 83 .81 .85 " 83

8 .93 .85 .82 .79 .92 .86 .82 .79 .85 .81 .79 .84 .81 .78 .83 .80

9 .90 .83 .79 .76 .89 .83 .19 .76 -82 .78 -76 .81 .78 "76 .80 .78

10 .87 .80 .76 .73 .86 .80 .75 .73 .79 .76 .'13 -78 -75 -73 .78 "75

TESTED IN ACCORDANCE WITH CT]RRENT IES PROCEDURES
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BAITLABS CERTIFIED TEST REPORT NO. : 204L3 .0
PREPARED FOR: H.E. WILI,IAMS, INC - CARTHAGE, MO

DESCRIPTION: GENT V13 LED 6TISHORT HEATSINK 5"RND ADJ DOWNLIGHT @ 0 TILT
ACRYTC NARROW TrR OPTIC & 6 'rWHrrE TRrM W/ANGLED
SOI,ITE IJENS ADVANCE # XIO25CO7OVO54DSM5 @ 53OMA

CATAI,OG NBR: 6AR-L2 O/ 835-DIM-UNV-A-N-OF-WH (O DEG TII,T)
IJAMP TYPE : BXRE-3582000

**********************************************************************

EIJECTRICAL CHARACTERISTTCS 119' 99V'L799A 21-'301-OW

LUMTNOUS EFFTCACY (LUMENS / WerrS) = 85.3

TESTED IN ACCORDA}TCE WITH CURRENT IES STANDARDS
UTIIJIZING ABSO]'UTE PHOTOMETRY PER LM-79-08

DATE os /23 /1,8
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